
Regional Water Recycling Feasibility Study

Prepared by  
HydroScience Engineers, Inc.

AUGUST 2016 

Amador Regional Sanitation Authority • City of Ione •
California Department of Corrections and Rehabilitation



WWW.HYDROSCIENCE.COM



August 2016   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

Amador Regional Sanitation Authority, City of Ione, and California 
Department of Corrections and Rehabilitation 

Regional Water 
Recycling 
Feasibility Study 
Prepared by HydroScience Engineers 



 

 

THIS PAGE INTENTIONALLY LEFT BLANK 

  



ARSA, City of Ione, and CDCR 
Regional Water Recycling Feasibility Study 
August 2016 
Page I  

www.hydroscience.com 

TABLE OF CONTENTS 
[...]
“Regional Partners” are collaborating to explore opportunities to regionalize the beneficial reuse 
of treated effluent in order to address regulatory mandates and planned growth. 

In fall of 2007, an agreement was reached between the Regional Partners (2007 Ione Disposal 
Agreement) under which Ione must accept up to 650 AF of secondary treated wastewater for 
disposal from ARSA and/or MCSP annually (MCSP may contribute up to 350 AF counted 
against ARSA’s and MCSP’s 650 AF combined total disposal amount).  Furthermore, the 
agreement limits total discharges to 10 AF per month from October through April of each year, 
and 95 AF per month from April through September.  The annual total based on these monthly 
limits is only 630 AF/y, and MCSP’s share of this total (based on the ratio of annual maximums) 
is approximately 341 AF/y.  This Study utilizes these more conservative values for current 
contractual limits.  

The full language of the agreement is contained in Appendix A.  A 2009 ground lease 
agreement further delineates the water rights, responsibilities, and partnership between CDCR 
and ARSA and is also included in Appendix A.  These agreements will serve as stepping stones 
for future agreements for regionalization. 

1.3 ARSA Fee Structure 

The City of Amador City, the City of Sutter Creek, and a section of Amador County known as 
Martell (all Disadvantaged Communities) send their effluent to Sutter Creek to be treated at the 
WWTP in Sutter Creek, owned by Sutter Creek.  The City of Sutter Creek charges each of the 
three entities for treatment based on calculated flows from each.  ARSA takes the secondary 
treated effluent from the Sutter Creek WWTP and disburses it through a series of irrigation fields, 
reservoirs and sends some to the City of Ione.  ARSA determines its annual costs and bills the 



ARSA, City of Ione, and CDCR 
Regional Water Recycling Feasibility Study 
August 2016 
Page 1-7  

www.hydroscience.com 

three entities making up the Joint Powers Authority (JPA) a portion of those costs based on the 
calculated flows Sutter Creek has determined.  These fees are general obligations of the entities 
and not directly of their rate payers.  All of the ARSA facilities, operations, maintenance, and 
management costs are determined annually and split between the members of the JPA based 
on their input to the Sutter Creek WWTP.  SRF costs and/or other long term debt for Capital 
Improvement is ARSA’s to determine and annual costs will be divided amongst its members the 
same way. 

1.4 Public Participation 

Information about Regional recycled water planning and development of this Study has been a 
part of the public process.  Recycled Water has been an open topic for discussion on ARSA 
Board of Directors’ and City of Ione Council Agendas.  Appendix B includes copies of meeting 
agendas for both utilities.  The public has not indicated any specific concern regarding the 
environmental impact of recycled water use.  

 



ARSA, City of Ione, and CDCR 
Regional Water Recycling Feasibility Study 
August 2016 
Page 1-8  

www.hydroscience.com 

THIS PAGE INTENTIONALLY LEFT BLANK 



ARSA, City of Ione, and CDCR 
Regional Water Recycling Feasibility Study 
August 2016 
Page 2-1  

www.hydroscience.com 

SECTION 2 – EXISTING FACILITIES AND CHARACTERISTICS 

This section provides the water supply characteristics, and the existing wastewater facility 
characteristics. 

2.1 Water Supply Characteristics 

The Annual Consumer Confidence Report for reporting period January 1, 2013 to December 31, 
2013 was used to assemble available data on the water supply source and the reliability of the 
sources for the AWA.  The North Fork of the Mokelumne River, located in the Sierra Nevada 
Mountains, is the primary water source for AWA and the PG&E Tiger Creek Powerhouse 
System.  Water from the Mokelumne River supplies the Tanner WTP, where the water is treated 
for use by the customers of Jackson, Sutter Creek, Amador City, Drytown, and Plymouth.  Raw 
water from the Tanner Reservoir is transported to the Ione WTP to be treated for use by the 
customers of Ione. 

A source water assessment was conducted in 2007 for the Ione drinking water source (Ione 
Reservoir).  It is most vulnerable to grazing (>5 large animal or equivalent/acre), railroads, and 
storm drain discharge. 

Table 2-1 and Table 2-2 below shows water testing results for microbiological contaminants 
and lead and copper for the year 2013 against the Maximum Contaminant Level (MCLs). 

Table 2-1: 2013 Water Quality Data – Microbiological Contaminants 

Service Districts Total Coliform Bacterial MCL 
Violation 

Fecal Coliform and E Coli. MCL 
Violation 

AWS (Ione) None to Report None to Report 

(Sutter Creek, Amador City) None to Report None to Report 

City of Jackson 64426.1(B)(2)1 None to Report 

Source: AWA Annual Consumer Confidence Report for the reporting period January 1, 2013 to December 31, 2013 
Notes: 
1. City of Jackson had two samples that came back positive in July of 2013.  The public was notified and all Division of Drinking 

Water (DDW) requirements have been meet. 

Table 2-2: 2013 Water Quality Data – Lead and Copper 

Service 
Districts 

# of Sites 
Sampled 

Lead Results 15 ppb (MCL) Copper Results 1.3 ppm (MCL) 

Year 
Sampled 

90% Level 
in ppb 

# of Sites 
>15 ppb 

Year 
Sampled 

90% Level 
in ppb 

# of Sites 
>1.30 ppm 

AWS (Ione) 20 2013 ND 0 2013 ND 0 

(Sutter Creek, 
Amador City) 

20 2013 ND 0 2013 0.066 0 

City of 
Jackson 

20 2012 ND 1 2012 ND 0 

Source: AWA Annual Consumer Confidence Report for the reporting period January 1, 2013 to December 31, 2013 



ARSA, City of Ione, and CDCR 
Regional Water Recycling Feasibility Study 
August 2016 
Page 2-2  

www.hydroscience.com 

2.2 Wastewater Facilities and Characteristics 

This section describes the existing wastewater treatment, storage, and disposal facilities 
including current capacity, regulatory compliance status, age, and condition.  This information 
was gathered from previous reports and studies done by the individual agencies.  The format of 
information presentation may vary due to the different sources used.  The primary sources are 
listed below and incorporated by reference: 

 City of Sutter Creek and Amador Regional Sanitation Authority – Draft Wastewater Master 
Plan, November 26, 2012 (2012 Draft ARSA WWMP); 

 City of Ione – Revised Report of Waste Discharge, Modifications to City WWTP, September 
2012; 

 City of Ione – Basis of Design WWTP Compliance Project, November 2012; 

 City of Ione – Additional Information for Combined Report of Waste Discharge, July 2012. 

 Mule Creek State Prison – Report of Waste Discharge, January 2009 

 Mule Creek State Prison – WWTP & Disposal Systems Improvements, Predesign 
Engineering Report Partial Draft, August 2013 

 Central Valley RWQCD, Amador Regional Sanitation Authority, City of Ione, and Portlock 
International, Ltd., Amador County – Water Reclamation Requirements for Amador County 
Regional Outfall and Castle Oaks Golf Course and Development Order No. 93-240, 
December 3, 1993 

2.2.1 ARSA Wastewater Facilities  

The Sutter Creek WWTP currently has a permitted average dry weather flow (ADWF) capacity 
of 0.48 million gallons per day (MGD).  The WWTP was originally constructed in 1949.  The 
trickling filter and the clarigester unit processes are original.  Subsequent modifications were 
completed that included aerators for the emergency overflow pond, enlargement of the 
emergency overflow pond, updated electrical service from 200- to 400-amp, and a dewatering 
screw press.  The WWTP consists of the following primary components: 

 Mechanical bar screen; 

 Flow meter; 

 Primary treatment using rotating fine screens (Roto-Strainers) with 0.01-inch openings, the 
solids to dumpster via screw conveyor; 

 A trickling filter with a five foot rock media depth; 

 Two secondary clarigesters with combined secondary clarifier and unheated anaerobic 
digestion processes; 

 Sodium hypochlorite disinfection in 30,000-gallon chlorine contact channel; 

 Sludge dewatering using an inclined screw press, the solids to dumpster; 

 Two sand sludge drying beds and one synthetic media sludge drying bed; 

 1.1 million gallon (MG) aerated emergency storage pond; and 

 Emergency standby power 



ARSA, City of Ione, and CDCR 
Regional Water Recycling Feasibility Study 
August 2016 
Page 2-3  

www.hydroscience.com 

The current plant configuration is shown in Figure 2-1.   

Figure 2-1: Current Sutter Creek WWTP Configuration 

 
Source: City of Sutter Creek and Amador Regional Sanitation Authority – Draft Wastewater Master Plan, November 2012 

Wastewater is conveyed through the collection system to the WWTP via a 15-inch diameter 
influent pipeline.  Influent wastewater then passes through the mechanical bar screen and flow 
meter, after which peak flows can be equalized in the 1.1-MG aerated storage basin.  The 
wastewater is then routed in a channel to four parallel Roto-Strainers where primary solids are 
removed by a doctor blade and discharged by a screw conveyor to a dumpster. 

Effluent from the Roto-Strainers flows by gravity to the 70-foot diameter trickling filter.  Effluent 
collected in the underdrains of the trickling filter is routed through the secondary pump station 
to recirculation pumps.  The recirculation pumps recycle flow back to the trickling filter at up to 
200% of the average flow.  Overflow from the recirculation pump station flows to the secondary 
pump station and is then pumped to two “clarigesters” for secondary treatment.  The clarigesters 
combine secondary sedimentation and sludge storage/digestion in a single unit process.  The 
top portion of the clarigester is the clarifier section with a depth of approximately six feet.  Both 
clarigesters operate in parallel to settle and digest solids from the trickling filter effluent stream.   

Secondary effluent from the clarigester is disinfected using bulk sodium hypochlorite in a 4,000 
cubic-foot chlorine contact basin, which consists of five chambers controlled by weirs to 
approximate plug flow and provide detention time.  Disinfected effluent is then discharged to the 
ARSA treated effluent conveyance pipeline, which is discussed in further detail below.   



ARSA, City of Ione, and CDCR 
Regional Water Recycling Feasibility Study 
August 2016 
Page 2-4  

www.hydroscience.com 

The digester tanks, located beneath the clarifier, provide digestion of accumulated solids.  
Digested solids are drawn off the digesters with an electric motor-driven rake arm/mixer, a 
polymer coagulant is added and solids are pumped to a screw press or to the covered sludge 
drying beds for dewatering prior to transport by a private septic company for disposal at Forward 
Landfill in Manteca, California.  The drying beds are only used for redundancy when the screw 
press is being serviced. 

The design capacities are summarized in Table 2-3.   

Table 2-3: WWTP Process Capacities 

Process Average Day 
Flow (MGD) 

Max Month 
Flow (MGD) 

Peak Flow 
(MGD) 

Comment 

Fine Screens (Roto-Strainers) - - 1.80 Firm capacity 

High-Rate Trickling Filter with 
Recirculation 

0.47 0.61 0.96 (process) 
1.75 (hydraulic) 

High rate organic loading 
(40 lb/kcf/d) or greater 

Clarigester Clarifier  0.90 1.20 1.95 Equalized  

Clarigester Digester  0.52 0.66 - 30 d HRT, 40 lb 
VSS/kcf/d 

Chlorine Contact Basin  - - 1.44 30 min peak 

Source: City of Sutter Creek and Amador Regional Sanitation Authority – Draft Wastewater Master Plan, November 2012 

Existing ARSA Disposal System 

Secondary effluent produced at the Sutter Creek WWTP is discharged to the ARSA system for 
storage and reuse/disposal.  The ARSA effluent disposal system is a series of pipelines, storage 
reservoirs, stock troughs, and land application sites in Amador County, southwest of the Sutter 
Creek WWTP. 

The primary components of the ARSA effluent disposal system are: 

 Effluent pipeline (ARSA pipeline) from the Sutter Creek WWTP to Preston Reservoir; 

 Irrigation on Bowers Ranch; 

 Henderson Reservoir; 

 Irrigation on Hoskins Ranch; 

 Preston Forebay; and 

 Preston Reservoir. 

The City of Ione currently accepts up to 289 AF/y of effluent from ARSA as part of the 2007 Ione 
Disposal Agreement.  In addition, the CDCR also has a 737 AF/y water right diversion off Sutter 
Creek which allows the diversion of 4.5 cubic feet per second (cfs) of surface water to the ARSA 
system from March 1st through October 31st, and the right to store 469 AF/y in Henderson 
Reservoir and 268 AF/y in Preston Reservoir collected from November 1st to May 1st at a 
maximum diversion rate of 15 cfs. 

Figure 2-2 shows the location of the ARSA effluent disposal system. 



ARSA, City of Ione, and CDCR 
Regional Water Recycling Feasibility Study 
August 2016 
Page 2-5  

www.hydroscience.com 

Figure 2-2: Existing ARSA System and WWTP 

 
Source: City of Sutter Creek and Amador Regional Sanitation Authority – Draft Wastewater Master Plan, November 2012 

Conveyance Facilities 

Secondary effluent is conveyed from the Sutter Creek WWTP to the land application sites and 
storage facilities through the ARSA pipeline, which is approximately 7.5 miles long from the 
WWTP to the Preston Reservoir.  Table 2-4 describes the individual components of the ARSA 
pipeline. 

Table 2-4: ARSA Pipeline Components 

Pipeline Segment Diameter 
(in) 

Material Length 
(ft) 

Notes 

From To 

WWTP Diversion 
Structure 

12 Ductile Iron 1,850 Hydraulic bottleneck.  Capacity depends 
on water surface elevation at the intake 

Diversion 
Structure 

Siphon 10 to 18 Ductile Iron 8,000  

Jackass Creek Siphon 24 Ductile Iron Approx. 
450 

Above-grade creek crossing  

Siphon Henderson 
Reservoir 

10 to 12 Unreinforced 
Concrete 

7,000  

Henderson 
Reservoir 

Preston 
Reservoir 

12 to 30 Unreinforced 
Concrete 

Approx. 
22,300 

First 3,300 LF slip-lined in 1983 to inhibit 
exfiltration near fresh water Goffinet 
Reservoir 

Source: City of Sutter Creek and Amador Regional Sanitation Authority – Draft Wastewater Master Plan, November 2012 



ARSA, City of Ione, and CDCR 
Regional Water Recycling Feasibility Study 
August 2016 
Page 2-6  

www.hydroscience.com 

The pipeline is approximately 30 years old, consists of ductile iron and unreinforced concrete 
pipe from 10- to 21-inches in diameter, and provides the only means to convey treated effluent 
to the existing storage reservoirs and reuse sites.   

ARSA leases the pipeline and reservoirs from the CDCR.  The original agreement was struck in 
1977 and subsequently superseded by Ground Lease No. L-2070, executed on February 23, 
2009 and set to expire on September 18, 2037. 

Storage Facilities 

Henderson Reservoir is used as a secondary effluent storage facility on the ARSA system and 
is located in the Jackass Creek drainage, as shown on Figure 2-2.  Preston Forebay and 
Preston Reservoir are located downstream of Henderson Reservoir and receive any effluent 
discharged from Henderson and not otherwise disposed of on Hoskins or Bowers Ranch.  
Outflow from Preston Reservoir is discharged into the Ione wastewater system.  The current 
storage facilities available to ARSA are listed in Table 2-5. 

Table 2-5: Existing Storage Reservoirs  

Reservoir Ownership Surface Area (acre) 

Henderson State of CA 5 to 27 (21 max operational area) 

Preston Forebay State of CA 2 

Preston Reservoir State of CA 0 to 18 

Source: City of Sutter Creek and Amador Regional Sanitation Authority – Draft Wastewater Master Plan, November 2012 

Henderson Reservoir is created by an earthen dam on Jackass Creek which was originally 
completed in 1855, reconstructed to an approximate height of 46 feet, and raised ten feet in 
1922 to the current height of 56 feet.  The dam footprint covers approximately two acres.  The 
reservoir’s maximum operational surface area with freeboard is 21 acres (27 acres with less 
than the required two feet freeboard).  The surface area at the top of dam elevation is 31 acres. 